
EbAS* 

Filing Receipt 

Received - 2022-12-16 01:32:17 PM 
Control Number - 54488 
ItemNumber - 1 



Kfl 

Application to Obtain or Amend a Water or Sewer 
Certificate of Convenience and Necessity (CCN) 

Pursuant to 16 Texas Administrative Code (TAC) Chapter 24, Substantive Rules Applicable to Water and Sewer 
Service Providers, Subchapter G: Certificates ofConvenience and Necessity 

CCN Application Instructions 

COMPLETE: In order for the Commission to find the application sufficient for filing, you should be adhere to the following: 

i. Answer every question and submit all required attachments. 
ii. Use attachments or additional pages if needed to answer any question. If you use attachments or additional pages, reference 
[...]
necessary if the BVRT Utility Holding Company determines that additional work is needed to 
determine the requirements of providing Service. 

The Application Fee is non-refundable. The Application Fee is credited against the total fees 
due by Applicant towards receiving Service for their Development. 

I HEREBY CERTIFY, AS THE APPLICANT OR AS AN AUTHORIZED REPRESENTATIVE ON BEHALF OF 
THE APPLICANT, THAT THE FOREGOING REPRESENTATIONS CONTAINED IN THIS APPLICATION 
ARE TRUE AND CORRECT. 

Brey@A,Fb Ota,UUu,r 
Signed : Brendan Gailaghet(Dec 21,t621 18:15 EST) Date: Dec 21,2021 

Print Name: Brendan Gallagher 

Title: Land Development Regional Lead 

SIGNED APPLICATION RECEIVED BY BVRT Utility Holding Company LLC on 

| e U, Z O'Ll 
RY: 

Print Name: A/Lt i U aj--a-1 l 8 D 
Title: @t«Ufrcl LU\A.N*r 

U 

Page 3 of 3 
Holdco Non-Standard Service Application Template 190327.docx 

FGU000006 



Forest Glen Utility Company - Attachment 9 

September 6 2022 

From: 
HK Real Estate Development 
22711 Fossil Peak 
San Antonio, TX 78261 

To: 
Mia Natalino, VP & General Manager 
Forest Glen Utility Company (FGU) 
P.O. Box 701201 
San Antonio, TX 78270 

Re: Request for Non-Standard Sewer Service for Potranco Oaks 2 - 217.72 Acre 
Subdivision in Medina County, TX. 

Dear Ms. Natalino, 

Attached please find our non-standard sewer service application requesting sewer service be 
established to fulfill the needs of a new planned development, consisting ofapproximately 
217.72 acres with 780 connections, in Medina County, Texas as described in the 
application. 

Respectfully, 

Signature ~ 

FGU000007 



Forest Glen Utility Company - Attachment 9 

September 6 2022 

From: 
HK Real Estate Development 
22711 Fossil Peak 
San Antonio, TX 78261 

To: 
Mia Natalino, VP & General Manager 
Forest Glen Utility Company (FGU) 
P.O. Box 701201 
San Antonio, TX 78270 

Re: Request for Non-Standard Sewer Service for Potranco West- 41.19 Acre Subdivision 
in Medina County, TX. 

Dear Ms. Natalino, 

Attached please find our non-standard sewer service application requesting sewer service be 
established to fulfill the needs of a new planned development, consisting of approximately 
41.19 acres with 116 connections, in Medina County, Texas as described in the application. 

Respectfully, 

Signature ~ 

FGU000008 



Forest Glen Utility Company - Attachment 9 

September 8,2022 

From: 
HK Real Estate Development 
22711 Fossil Peak 
San Antonio, TX 78261 

To: 
Mia Natalino, VP & General Manager 
Forest Glen Utility Company (FGU) 
P.O. Box 701201 
San Antonio, TX 78270 

Re: Request for Non-Standard Sewer Service for Stinson Property - 294 Acre Subdivision 
in Medina County, TX. 

Dear Ms. Natalino, 

Attached please find our non-standard sewer service application requesting sewer service be 
established to fulfill the needs of a new planned development, consisting of approximately 
294 acres with 700 connections, in Medina County, Texas as described in the application. 

Respectfully, 

// 1 
Signature 

C-- 1/,2~--

FGU000009 



Forest Glen Utility Company - Attachment 10 

Forest len Utility Company 
Market Research Summary 

Forest Glen Utility Company, Inc. 
P.O. Box 701201, San Antonio, TX 78270 
(210) 209 - 8029 

Originated: 13 August 2019 
Updated: 13 April 2022 

Organization name 

BVRT LP 

Steven Greenberg 
916-799-1560 
steveng@bvrtwater. com 

FGU000010 



Forest Glen Utility Company - Attachment 10 

Table of Contents 

Medina County Census Data and Population Projections 3 

Real Estate MarkAt 3 

San Antonio - New Braunfels Housing Data Profile 3 

City of Castroville Overview 4 

FGU000011 



Forest Glen Utility Company - Attachment 10 

Forest Glen Utility Market Research Summary 

Forest Glen Utility serves the Potranco Ranch subdivision located in Medina County, Texas. 

Medina County Census Data and Population Projections 
Population 

G Population Estimates, July 1 2021, (V2021) 8 51.981 

O Population estimates base. April 1,2020 (V2021) 6 50 748 

O Population. percentchange -April l. 2020 iestimates base) to July 1, 2021. (V2021) 6 2 4% 
O Population, Census. April 1.2020 50.748 

, O Population. Census. April 1.2010 46.006 

Table 1. Census.gov, QuickFacts 

Real Estate Market 
Housing -di............................" rrO Housing units, July 1, 2019, (V2019) 1..........................................TNBd" 

0 Owner-occupied housing unit rate. 2016-2020 80 0% 

O Median value of owner-occupied housing units. 2016-2020 $151.600 

O Median selected monmly owner costs -with a mortgage. 2016-2020 Sl.433 

O Median selected monm[y owner costs -without a mortgage 2016-2020 S476 

O Median gross rent 2016-2020 S869 

I O Building pennits. 2020 36 

Families & Living Arrangements ... 

' O Households. 2D16-2020 15.978 

O Persons per household. 2016-2020 3.03 

O Living in same house 1 year ago, percent of persons age 1 year+ 2016-2020 85.8% 

O Language other than English spoken at home. percent of persons age 5 years+ 2016-2020 29.8% 

Table 2. Census.gov, QuickFacts 

San Antonio - New Braunfels Housing Data Profile 
Average Annual Change (%) 

2000 2010 Current 2000 to 2010 2010 to Current 
Total Resident Employment 787-868 943.771 1,141.000 1-8 2-5 
Unemployment Rate 3.9% 7.2% 3.3% 
Total Nonfarm Payroll Jobs 753.900 855.000 1.052.000 1 3 2.7 
Total Populat,on 1.711.703 2.142.508 2,530,000 2.3 2.0 
Total Households 601.265 763.022 900,300 2-4 20 
Owrner Households 387770 488.523 557,900 2.3 1.6 
Percent Owner 64.5% 64.0% 62.0% 
Renter Households 213.495 274.499 342,400 2.5 2.7 
Percent Renter 35.5% 36.0% 38.0% 
Total Housing Units 64B.593 837.999 963,600 2.6 1.7 
Sales Vacancy Rate 1.5% 2.0% 1.5% 
Rental Vacancy Rate 7.0% 9.5% 7.0% 
Median Famdy Income $41.900 $57.200 563.500 32 1-3 

No:es: Median Fami}y Incomes cwfor I 999,2009, and 2017. Employment data represent annuoj OVefogei for 2000, 2010, and the t 2 monrh~ 
through Auguit20,& 
Soufces: Estimotes by onolnt U.S. Censul Bureoo; U.5. Department of Housing and Ufbon Developmenf 

Table 3. U.S. HUD, Office of Policy Development and Research 2018 Comprehensive Market Analysis 

FGU000012 



Forest Glen Utility Company - Attachment 10 

City of Castroville Overview 
Castroville Demographics 

11 . 0/ kn »-n 

\ #Fastest Growing Metropolitan Areas In the u.s,4,'€>~u 

It «9* -, 
F 

m , :,/:Z.:mw jl ~.€>1- - J.FAQ 
-W 

I H.ghs, 20% 

~ Second Hehcs: 20h 

Mlo 20% 

e . __, I Second Lowesl 20% 

Lr-1 1 \1 k v r -I -/ h..F · (. .j@ Lo•,ot: 207. 
-

Figure 1 a, 1 b. Castroville Area Economic Development Council 
Location -Medina County The 8th fastest growingfmall county in the US-

Population 
Climate, Average Temperature 
Cost of Living, March 2016 
Median Resident Age 

Average Median Income 

3,059 
82 degrees 

83.0 vs. 100.00 US average 
40.7 years 

$65,495 (2018 est.) 
Property Taxes, Castroville 2.499 
Comparisons 

Houston 3 503 
Pittsburgh, PA 10.439 
Chicago 7.390 

Housing 
Average Single Family House Sales Price in 2018 has been $255,000 

Labor Force 
Employed 95% 
Unemployed 5% 

Transportation 
Major Highways are U.S. 90, four lane-divided 
State System Farm to Market highways 471 & 1343 
Castroville Municipal Aiport with 5.001' runway with Jet-A & 
AV gas, with San Antonio International Ai rport only 30 miles away. 

Education 
Elementary khools 3 
Middle Schools 2 
High Schools 1 
Private Schools (3yrs to Sthgrade) 1 

Distance to Major Cities 
San Antonio 22 miles 
Austin 105 miles 
Corpus Christi 167 miles 
Dallas/Ft. Worth 300 miles 
EIPaso 550 miles 
Houston 220 miles 

FGU000013 

- t 



Jon Niermann, Chairman 
Emily Lindley, Commissioner 
Bobby Janecka, Commissioner 
Toby Baker, Executive Direclor 

Forest Glen Utility Company - Attachment 11 
/47« /9* ta 

* 9<jli, .,(]P// 4// 

J 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 
Protecting Texas by Reducing and Preventing Pollution 

April 15, 2022 

Robert G. Burgin, Jr., P.E. 
reUse Engineering, Inc. 
PO Box 1804 
Irmo, South Carolina 29063 

Re: Forest Glen Utility, LLC 
Forest Glen Potranco Ranch Wastewater Treatmetn Plant 
Phase II Exapansion to o.175 MGD 
Permit No. WQ0015O3O-001 
WWPR Log No. 1121/085 
CN6O3662180, RN1o6339385 
Medina County 

Dear Mr. Burgin: 

On November 23, 2021, TCEQ received the project summary transmittal letter, plans and 
supporting calculations for a project to expand the treatable capacity of the Forest Glen Utility, 
LLC. Potranco Ranch wastewater treatment facility in Medina County, Texas. The expansion 
project is designed to expand the plant to allow for treatment of an average daily flow (ADF) of 
o.175 MGD from the current treatable ADF of o.io8 MGD. The plant expansion design indicates that a 2.5Q 2-hour peak flow factor, 262,500 gallons per day was the basis of design; this differs 
from the permit which uses a 3Q 2-hour peak flow. 

The plant is regulated by Water Quality permit WQ0015O3OO01. The existing permit contains 
flow phases listed in the following table: 

Phase Average Daily Flow Peak Daily Flow 
(MGD) (MGD) 

I 0-072 O.216 
II o.io8 o.324 
III O.144 0-432 

Final O.240 0·720 

A minor amendment to the existing permit will be needed to add the o.175 MGD flow phase 
since the latest permit amendment, June 14, 2021, did not include a flow phase to match what 
will be on the ground. The current permit contains effluent concentration limits of 20 mg/1 for 
BOD5, 20 mg/1 for TSS, and 126 cfu/ioo ml for E. coli which must be met while maintaining a 
minimum dissolved oxygen concentration of 2.o mg/1. The plant expansion must produce an 
effluent to at least meet these concentration limits. 

P.O. Box 13087 • Austin, Texas 78711-3087 ° 512-239-1000 • tceq. texas.gov 

How is our customer service? tceq.texas.gov/customersurvey 
printed on recycled paper using vegetable based ink 

FGU000014 



Forest Glen Utility Company - Attachment 11 

Robert G. Burgin, Jr., 
Page 2 
April 15,2022 

P.E. 

The o.175 MGD treatment plant will consist of new treatment unit equipment, listed below, to 
be used along with equipment placed as part of the o.io8 MGD expansion project approved in 
2020 as part ofWWPR Log project 0420/078, project scope list in attached Addendum 1. 

The rules which regulate the design, installation and testing of domestic wastewater projects are 
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules 
titled, Design Criteria for Wastewater Systems. 

The scope of work for expanding the treatment plant's treatable capacity from o.108 MGD to 
o.175 MGD includes placement or construction of the following treatment or ancillary units: 

• Installing a new duplex lift station 
o 8 ft. diameter precast concrete wet well, approximately 20 ft. deep 
o 2 VFD controlled submersible pumps, 10 KW, 700 gpm firm capacity 
o 6-inch PVC vent 

• Install a Contec rotary drum 2 mm dual fine screen 
• Install a Biological Nutrient Removal treatment system single partitioned concrete tank 

design, which includes: 
o plug flow anoxic basin, 25' x 16' x 15' SWD, 6,ooo fts volume, with mixer 
o Aeration basin, 25' x 16' x 14·75' SWD, 5,900 ft3 volume, fine bubble diffusers 
o Membrane bioreactor basin with 6 multi-module membrane cells, with mixer 

• Basin sized at 34' x 10' x 14·5' SWD, 4,930 ft3 volume 
' 54 U70 Max Flow rigid-plate ultrafiltration membrane modules 

• Effective membrane module surface area 84 m2 (904 ft2) 
. 4,536 m2 (48,825 ft2) total membrane surface area 

• Fine bubble diffusers 
• Install 3 Blowers to supply required aeration (l aeration basin, l membrane basin, 1 

stand-by) 
o Aerobic basin requirement; 40 HP, 56iscfm @ 8 psi 
o Membrane basin requirement; 25 HP, 450 scfm @ 8 psi 

• 3 Permeate pumps; 2 operational, l stand-by, 3 HP 
• Chemical addition to treatment processes 

o Micro C (carbon source) 
o Alum 
o Sodium Hypochlorite (switching from Calcium hypochlorite) 
o Citric Acid for membrane cleaning 
o Polymer 

• Sludge press 
• Influent Mag-meter 
• Installing a new commercial-rated Cummins diesel generator, 300 KW, 600 Amps, 

The TCEQ review of the new system design seems to indicate that as designed the 
system meets at least the minimum requirements of30 TAC Chapter 217: Design 
Criteria forWastewater Svstems. Given theresult ofTCEQ's review ofthe system 
design documents the system as submitted is conditionally approved for 
completion. At this time, and until the required amendment to the current permit 
is completed the treatment plant is conditionally approved for a capacity of o.144 
MGD with its corresponding permitted peak flow. Once the amendment is 

FGU000015 



Forest Glen Utility Company - Attachment 11 

Robert G. Burgin, Jr., 
Page 3 
April 15, 2022 

P.E. 

finalized so the permit includes the o.175 MGD flow phase and its corresponding 
peak daily flow the plant would then be eonditionally approved to treat that 
updated o.175 MGD flow phase. 

The conditions are ofthe approval for the construction of this new treatment 
process unit are: 

• A permit amendment be sought to update the flow phasing to include the 
o.175 MGD flow and its corresponding peak daily flow value 

• All lines which are to be abandoned-in-plaee must be cleaned and capped 
with grout on both ends 

• A closure plan should be submitted if any existing treatment units are to be 
demolished and removed from site 

You must keep certain materials on file for the life of the project and provide them to TCEQ 
upon request. These materials include an engineering report, test results, a summary 
transmittal letter, and the final version of the project plans and specifications. These materials 
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must 
show substantial compliance with Chapter 217· All plans and specifications must conform to any 
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which 
shall be addressed in the engineering report are discussed in §217·10. Additionally, the 
engineering report must include all constants, graphs, equations, and calculations needed to 
show substantial compliance with Chapter 21-7· 

No variances of any 30 TAC Chapter 217 requirements were requested or granted as part ofthis 
project review. If in the future, additional variances from the Chapter 217 requirements are 
desired for the project, each variance must be requested in writing by the design engineer. 
Then, the TCEQ will consider granting a written approval to the variance from the rules for the 
specific project and the specific circumstances. 

Within 60 days of the completion of construction, an appointed engineer shall notify both the 
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of 
completion. The engineer shall also provide written certification that all construction, materials, 
and equipment were substantially in accordance with the approved project, the rules of the 
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change 
orders must include the signed and dated seal of a Professional Engineer licensed in the State of 
Texas. 

Please be reminded of 30 TAC §217·7(a) of the rules which states, "Approval given by the 
executive director or other authorized review authority does not relieve an owner of any liability 
or responsibility with respect to designing, constructing, or operating a collection system or 
treatment facility in accordance with applicable commission rules and the associated wastewater 
permit". 

FGU000016 



Forest Glen Utility Company - Attachment 11 

Robert G. Burgin, Jr., P.E. 
Page 4 
April 15, 2022 

If you have any questions, or if we can be of any further assistance, please call me at (512) 239-
1372. 

Sir 

-

Paul A. Brochi, P.E. 
Wastewater Permits Section (MC 148) 
Water Quality Division 
Texas Commission on Environmental Quality 

PAB/tc 

FGU000017 



Forest Glen Utility Company - Attachment 11 

Addendum 1: Work completed as part the WWPR Log Project o42O/o78 